:

DEUTZ | FAHR

PARTS MANUAL

AGROCOMPACT F75 (20)
TRACTOR

PRINTED BY :
heavy-equipmentmanual.com



Agrocompact F75 (20'")

ENGINE
GENERAL
01.00.11
01.00.12
01.00.18
01.00.27
01.00.29
01.00.34
01.00.37
01.00.45
CYLINDER - PISTON - CONNECTING ROD.... 01.00.59
CRANKSHATFT PULLEY ...ttt ettt sttt sttt st ettt et et sttt se e e e s at ottt ee e e s et ottt ee e e bt s ot eab e ees e e st sabe b e eet e e ne e oo ke bseat e se e oo ke s uscat e se e e a e saseab e e se e et sat e bt e se e et sanenbeenaeenbesatenne 01.00.67
ENGINE FLYWHEEL ...ttt et ettt ettt ettt et st e bttt eh et s at e b et ebe e st e s uesat ettt oa e e s ue e ab e ae e ob e e s at e et e es e eh et sat et e as e eb et oot e b e et e ebe e oot e sa s a bt ebe e et e satembeean e et e satembenaneebeesatenaees 01.00.77
COUNTERWEIGHTS ...ttt ettt sttt ee e be s e e b e eat e st e oot s u s ta bt e se e oot satea bt e se e et s ot eab et oe e e bt s et ease e oe e e s u e e bt et ot e sat e abeae e eh et s ot em e sasea b et ee e e bt sateas et eaeesue et eaneereesatennenane 01.00.82
CAMSHAFT ...ttt et ettt ee et sttt ee e st sa e he et e e se e oot s et ta bt e se e oo e satea bt e oe e et sa s ea bt e ee e e s b sateabe e o4t e s at oo bt st eh e satem bttt eh et se e et satea et ea e e b sat ettt eh e e s ae ea bt et ea e nae et enee s 01.00.90
CYLINDER HEAD 01.00.101
OIL PAN ettt ettt ettt se e st b e te st e st et s a s ta bt e se e oot s atea bt eus e et e sat st ea st et saten bt ea st et ea e b e ea et e ee e ea ke h e eat e ee e e e e eh s ea bt ee e e s et e e ee e se bt eae e et sa bt eat e e st st be et e nee e 01.00.117
LUBRIC. OIL FILTER ...ttt ettt ettt sttt ettt et sttt eae e et sa et ehe e et e sate bt eas e et e s e te bt ee e eb e e s ot e s e et e ehe e s ot e et at e eh et oot e sa s et e ebe e e aeesatea bt ehs e et sateab e eaa e et e s e te bt eat e et e sat e benaneeneesaeenuees 01.00.122
LUBRIC. OIL COOLER. ...ttt ettt ettt ettt ettt ettt e h e st et a et eh et st e bttt eh et st e s h e e et e eb et e atesatea bt ehs e et e s et em bt eas e eh e e satem bt as e eh et s ot ems e et e ebe e st e st b eat e ebe e eatesates bt ebeeeneenatenbeeuneeneenatenne 01.00.133

FITTING FOR ENGINE OIL PRESSURE SWITCH
FITTING FOR ENGINE OIL PRESSURE SWITCH

01.00.138
01.00.141

OIL PUMP.....c.coceviiiee 01.00.156
LUBRICATION 01.00.163
OIL PUMP ...ttt et sttt e se e et h sttt e se e oot s asea bt sa e et s ot ea b et ee e e bt s ot ea b et oa e e s ae oot ease e eh e se e oo b saseab et se e e sa s ea bt ee e e sat et et ee e e e ue s et et et eh e sae e bt et eh e st e b et ebe e st e naees 01.00.165
INJECTION PUMP - INJECTOR ..ottt ettt ettt ettt ettt ettt et eh e st et a et eb e e s ot e bt et e ehe e s at e bt et e ebe e oot e sue s ot eabe e ot e e s ae eabeaas e eh e e sutea bt ae e ehe e s atem bt nas e eheesat e beraneeneesaeenanes 01.00.195
FUEL FEED PUMP ..ottt ettt ettt ettt et e e s ettt et se e et sa sttt ee e e bt s et e bt eut e et e s o te bt eat e e st e oot b e eat e e se e oo b sa s eat e se e oo besaseab et ee e et sateab et se e e sateab et ee e e b satenbneaneeneesatenunen 01.00.204
FUEL PIPES. ... oottt ettt ettt et et sttt se et s ottt eae et s e te bt eat e e et e oot bt eat e e se e oo be s astab e se e oot satea bt ee e e s et ea b et ee e e b sat e bt e ee e e s ue eat e e tet e se e et nat et se e e san e e ea e e b sarenee 01.00.213
FUEL FILTER.....cccceoiiiiiiiiniiicceceeee 01.00.218

MECHANICAL ENGINE GOVERNOR
PLUG FOR MECHANICAL REGULATOR

01.00.221
01.00.227

ELECTRONIC MOTOR CONTROLLER.......c..oiitiiiieit ettt ettt sttt sttt se et sttt et b sttt ea e e s 4t st eae e eh e sat oot e ae e eh et satem bt eat e ebe e ea e e bt sat e et ea e e saeea b eas e ebeesat et enaneeneesatenbenaneene 01.00.228
PARTS SET - ENGINE MOUNTING......coetiititiittittt ettt ettt ettt ettt ettt e b et eb et st e s b et ebe e et e s a e e et e eas e et e sate st e eas e et e sate bt eat e e st e st e st at e ebe e et e suaem bt ebe e et e saten bt eas e et e satenbeeaneeneesanenanen 01.00.236
COOLING WATER PUMP......coiiiiiitt ittt ettt ettt sttt et e be sttt st s 4t s et b et o4t e sut oot e se e eh e s at e a bt ae e eh et sat e bt et e eh et oot e b e et e bt ee e e s ue eabeabe e eh e e s aeea b eat e ebeesatembenaneebeesat e benaneene 01.00.243
COOLANT PUMP PULLEY ...ttt ettt ettt ettt sttt sttt se e e sttt sa e et s at ottt ee e e bt st ea et ee e e bt sat st eat e e se e oot ea s eat e e se e oo e saseab e se e e abe s asea bt ee e embe sateab et se e e b st eabe e sa e e s b satenbeesneenueeane 01.00.244
COOLANT PIPE.......cccoeeeuene 01.00.252

COOLANT PIPE.......ccceocvviiineene 01.00.259
COOLANT PUMP DRIVEBELT 01.00.267

COOLANT PUMP DRIVEBELT - FOR MODELS WITH COMPRESSOR 01.00.268
COOLING SYSTEM MANIFOLD......cootiiiititt ettt ettt et ettt ettt et e s e sttt et e e sue st e b et et e e s ae e o bt e et ehe e sat e et e et e eb et satem bt et e eb et s ot e bt et e ebe e oot e su s e et ea et ee e e sue sabeas st et e e sae e b eas e eneesatembenaneenee s 01.00.284
WATER MANIFOLD COVER.. ...ttt ettt ettt ettt ehe e et su et eh et et s u e bt eae e et e sa b et eat e et e satem bt eat e e st e oo tebseet e e st e ea e sustas e ebe e et e sate st eb st et e nate bt eas e et sate bt enneenee s 01.00.291
WATER MANIFOLD COVER ...ttt ettt ettt et et ehe e et e su et ea et et s u e st eat e et satea bt eas e et satem bt cat e e st e oo tebseet e e st e e e e su s tat e ebe e e ot e sate s bt ebs e et e sate bt euseeeesatenbeenneenee s 01.00.292

WATER COOLING =SEALINGL......cocti ittt ettt et sttt et et st b et e st e s et e b e eat e e st e oot sbs et e e se e e et saseab e ebe e et e sateas e ebs e et e sate b e eat e e st e sa b nbseat e se e oo e saseab e se e e saseab et saeenbesaneabeesaeenaeeane 01.00.306



AIR INTAKE MANIFOLD - EXHAUST MANIFOLD........ooititiieeeet ettt ettt st ettt eh e st e h et ehe e st e h et ebe e st e sa et ebe e oot e satea bt eus e et e satea st aa e eh e e sat et enat e ehe e st e benaneeneesaeenaees 01.00.316

HEATING ELEMENT EARTH.......ooiiiiiitttete ettt ettt ettt et sttt ebe et s at et eh e sat oot e ae e eh et sat et at e eh et sat e bt et e eh et s ot e h e et e ebe e oot e sa s e bt ebe e oot e sateab e ebe e et e sue et eeneebeesaeembenaneereenatenne 01.00.330
CABLE CONDUIT ...ttt ettt ettt ettt et st ettt ehe e et e s h et eb et et e s u e st ebe e et e sate bt eat e e st e sabebecat e e se e oo be s e aea st ebe e et satea bt eus e et e satem b e eat e e ne e oo bebscat e e se e oot sasea b e e se e et saseabeeseee b sanenbnesneens 01.00.339
HEAT SHIELD........cc..ccc.... 01.00.341
HEAT SHIELD........cc..ccc.... 01.00.346
EXHAUST SILENCER 01.00.356
EXHAUST PIPE.....oo ettt et sttt et sttt ea et et sa e bt et e st e s ot e a e et e eb et oot e s aae et e ebe e oot e s et e a bt eue e et s ettt eat e et eebe b e eas e e st oot nhstat e e ne e oot sateab e eb et et sebe bt eut e et e satenbeeaneeneesabenann 01.00.373
GASKET SET FOR ENGINE ASSEMBLY 01.00.386
GOVERNOR PARTS. ...ttt sttt e sttt h ettt st e e s et ettt se e et sa s ottt ea e et s ot eab et et e e s ue oot eab et oh e e sat oot sasea bt se e e m e satca bt e ee e et sas et et se e e bt satease e et e e sue et ean e eneesatembeaneeree s 0.013.5695.4/20.A
GOVERNOR PARTS. ...ttt sttt e sttt h ettt st e e s et ettt se e et sa s ottt ea e et s ot eab et et e e s ue oot eab et oh e e sat oot sasea bt se e e m e satca bt e ee e et sas et et se e e bt satease e et e e sue et ean e eneesatembeaneeree s 0.013.5695.4/20.B
GOVERNOR PARTS. ...ttt ettt ettt h ettt st e e s ettt se e et sa s ottt oa e e bt s ot ea et et e e s ae oot e et oh e e s u oot susea bt se e o m b satea bt ee e et saseab et se e e bt satease e et e e nae et ean e eneesaeembenaneeree s 0.013.5695.4/20.C
FUEL FILTER PARTS ...ttt sttt ettt et sttt ea et et s et bt eae e et e s et et eat e et s et e b e eat e e st s ate b e cat e e se e eabe b e et e eb et oot e sa b e et e ebe e et e sa e e s bt ebe e et e saten bt ebseentesatenbeenneeneens 2.4319.060.0/20.A
PRE-FILTER - COMPONENTS ... oottt ettt sttt ettt sttt et e st sttt et e s ue st e be et e esut oot e ae e eh e e s at e bt et e eh et sat et e et e ebe e oa e e ue s ot ea b et eh e e sae e et e et et e suteabean e eb e sat e benaseebee st enbenaneene 2.4319.220.0.A

FUEL FEED PUMP ...ttt sttt et sttt ettt st eat e et st eat e e st s te bt eat e e ne e eate e s eat e e se e ea e s a s tat e e se e oot saseab e e se e e a e sasea bt e se e emtesatem bt eus e et e satenbeenneeneesatenne 2.4519.330.0/50.A



10.4.1

10.4.8 10.4.2 104.2 1043

[9_ms211_00_0_A |

10.4

Agrocompact F75 (20")

Section: ENGINE Ref: 01.00.11
CRANKCASE

Fig. P/n QTY Name

Notes:

[Agrocompact F75 (20")]

3 2.3199.312.2/10 1 plug

5 2.0439.273.7 8 stud boltm 8

6 2.1559.188.2 4 bush 11.4 x 14 x16

7 2.1539.193.0 8 special oil seal 107.62x2.62
8 2.1560.010.0 1 gasket 14.2 x 20

9 2.3199.292.0 1 plug 1/4" gas

10 0.013.0489.4/30 1 crankcase

10.1 2.3130.001.1 10 plug 1/8" gas

10.2 2.3130.002.1 2 plug 1/4" gas

10.3 2.3130.003.1 6 plug 3/8" gas

10.4 0.000.0000.1 cannot be supplied

10.4.1 0.065.1112.7 1 support

10.4.1.2 2.1699.165.0 1 bush 12.3x15x16

10.4.2 0.065.1114.0/10 3 support

10.4.3 0.065.1116.3 1 support

10.4.3.2 2.1699.165.0 1 bush 12.3x15x16

10.4.5 0.065.1140.0 4 special bushing 59X55X20
10.4.6 0.065.1141.0 1 special bushing 59X55X30
10.4.7 0.066.1151.0 1 pin

10.4.8 0.065.1117.0 10 screw m 12 x 100

10.5 2.3179.012.0 1 plug 60

11 0.066.1152.0/10 4 gasket

13 2.1549.154.2 4 bush 4.8x5.8x16

25 0.013.4946.0/10 1 sprayer nozzle

26 2.3120.101.0 1 plugm 18 p.1.5

28 2.1560.014.0 1 washer 18.2 x 24

1/1



D
16

9_M8211_00_0_B

Agrocompact F75 (20")

Section: ENGINE Ref: 01.00.12
TIMING CASE

Fig. P/n QTY Name

Notes:

[Agrocompact F75 (20")]

4 2.0432.009.7 1 stud boltm 8 p.1.25/p. 1 x 35
15 2.0432.003.7 1 stud bolt m 8 p.1.25/p.1 x 20
16 2.0312.214.2 7 screw m 8 p.1.25 x 40

17 2.1480.014.1 15 washer 8

18 0.013.4981.0 1 guard

19 0.065.1150.0/30 1 gasket

20 2.1470.004.2 4 lock washer 8

21 2.1011.405.2 2 nut m § p.1

22 2.0312.208.2 8 screw m 8 p.1.25 x 25

23 2.1529.167.0 1 oil seal

1/1



9_N1311_01.00

Agrocompact F75 (20")

Section: ENGINE Ref: 01.00.18
CASING COVER

Fig. P/n QTY Name

Notes:

[Agrocompact F75 (20")]

1 0.065.1151.0 1 cover

2 0.065.1152.0 1 gasket

3 0.013.6368.0/10 4 stud bolt m 8 p.1 /=mm 46.5

4 2.1310.004.2 8 flat washer 8.4x17

5 2.1011.405.2 4 nut m § p.1

1/1



Agrocompact F75 (20")
Section: ENGINE Ref: 01.00.27
GUARD PLATE

Fig. P/n QTY Name

Notes:
[Agrocompact F75 (20")]

0.007.1262.3/50
0.007.1271.0/10
0.007.1272.0/10
2.1310.004.2
2.0112.203.2

guard

small column m 8 p.1.25 /L = mm 60
small column m 8 p.1.25 /L = mm 50
flat washer 8.4x17

screw m 8 p.1.25 x 12

W W~ —

N%
NN W =

\W\
&

al

9_33011_02_0_0



9_38611_01_0_0

Section: ENGINE

Agrocompact F75 (20")

Ref: 01.00.29

MONOBLOC ENGINE-GEARBOX CONNECTING FLANGE

Fig. P/n QTY Name

Notes:

[Agrocompact F75 (20")]

1 0.007.1882.0/50 1 flange

2 2.0112.511.2 8 screw m 14 p.2 x 30

3 2.1651.912.0 2 cylindrical plug 12x28

4 2.1651.917.0 1 cylindrical plug 12x40

5 2.0432.257.7 1 stud boltm 12 p.1.75 - 1.25 x 30
6 2.0439.250.7 1 stud boltm 12 /m 10 x 30

7 0.011.9294.0/10 1 bush

1/1



93321107 00

Agrocompact F75 (20")
Section: ENGINE
SIDE PLUG FOR CYLINDER BLOCK

Ref: 01.00.34

Fig. P/n QTY Name

Notes:
[Agrocompact F75 (20")]

22 2.1560.017.0 1 gasket 22.2 x 27
23 2.3120.002.4 1 plugm?22x1.5

1/1



9_34311_.06_00

Agrocompact F75 (20")

Section: ENGINE Ref: 01.00.37
PLUG

Fig. P/n QTY Name

Notes:

[Agrocompact F75 (20")]

1 2.3130.003.1 1 plug 3/8" gas

1/1



